
FINAL	
TRACY	MUNICIPAL	SERVICES	REVIEW	

JULY	2019	

Prepared	for:	

San	Joaquin	Local	Agency	Formation	Commission	
509	W.	Weber	Avenue,	Suite	420	
Stockton,	CA		95203	

Prepared	by:	
De	Novo	Planning	Group	
1020	Suncast	Lane,	Suite	106	
El	Dorado	Hills,	CA	95762	

On	behalf	of:	
City	of	Tracy	
333	Civic	Center	Plaza	
Tracy,	CA	95376	
(209) 599-2108

D e 	 N o v o 	 P l a n n i n g 	 G r o u p

A 	 L a n d 	 U s e 	 P l a n n i n g , 	 D e s i g n , 	 a n d 	 E n v i r o n m e n t a l 	 F i r m 	



	 	



	
	
	

FINAL	
TRACY	MUNICIPAL	SERVICES	REVIEW	

	
	
	
	
	

JUNE	2019	
	
	
	
	
	
	
	
	

Prepared	for:	

San	Joaquin	Local	Agency	Formation	Commission	
509	W.	Weber	Avenue,	Suite	420	

Stockton,	CA		95203	
[...]
TABLE	4-12	CITY	OF	TRACY	WASTEWATER	TREATMENT	PLANT	EFFLUENT	LIMITATIONS	

PARAMETER	 UNITS	
EFFLUENT	LIMITATIONS	

AVERAGE	
MONTHLY	

AVERAGE	
WEEKLY	

MAXIMUM	

DAILY	
INSTANTANEOUS	
MINIMUM	

INSTANTANEOUS	
MAXIMUM	

Biochemical	Oxygen	
Demand	(BOD)	(5-
day	@	20	Degrees	C)	

mg/L	
lbs/day	
lbs/day	
lbs/day	
lbs/day	

10	
900	
1000	
1100	
1300	

15	
1400	
1500	
1700	
2000	

20	
1800	
2000	
2300	
2700	

--	 --	

Total	Suspended	
Solids	

mg/L	
lbs/day	
lbs/day	
lbs/day	
lbs/day	

10	
900	
1000	
1100	
1300	

15	
1400	
1500	
1700	
2000	

20	
1800	
2000	
2300	
2700	

--	 --	

pH	 Standard	units	 --	 --	 --	 6.5	 8.5	

Ammonia	

mg/L	
lbs/day	
lbs/day	
lbs/day	
lbs/day	

1.3	
120	
130	
150	
170	

--	
--	
--	
--	
--	

2.1	
190	
210	
240	
280	

--	 --	

Bis(2-ethylhexyl)	
phthalate	

µg/L	 12	 --	 49	 --	 --	

Copper			
(total	recoverable)	

µg/L	 15	 --	 10.4	 --	 --	

Chlorodibromo-
methane	

µg/L	 8.0	 --	 18	 --	 --	

Dichloro-
bromomethane	

µg/L	 11	 --	 23	 --	 --	

Nitrate	+		
Nitrite	(as	N)	

mg/L	 10	 --	 --	 --	 --	

SOURCE:	CALIFORNIA	REGIONAL	WATER	QUALITY	CONTROL	BOARD,	CENTRAL	VALLEY	REGION	(2015)	

	



PRESENT	AND	PLANNED	CAPACITY	 4	
	

4-39	 Municipal	Services	Review	–	City	of	Tracy	
	

Furthermore,	as	described	in	the	current	City	of	Tracy	Wastewater	Master	Plan,	the	following	is	a	
brief	discussion	of	some	newly	emerging	water	quality	limits:	

• Compounds	of	Emerging	Concern	(CEC):	CECs	 include	anthropogenic	compounds	such	as	
pharmaceuticals,	flame	retardants,	hormones,	steroids,	and	personal	care	products.	These	
contaminants	have	been	detected	at	 low	levels	 in	surface	water	 leading	to	concerns	that	
CECs	may	adversely	impact	aquatic	habitat	and	human	health.	Regulations	to	remove	CECs	
from	influent	wastewater	and	limit	their	discharge	to	the	environment	are	still	in	the	infancy	
phase	as	environmental	monitoring	and	overall	understanding	of	the	compounds	continues.	
Typical	 WWTPs	 are	 not	 specifically	 designed	 to	 remove	 CECs	 from	 the	 waste-stream;	
treatment	and	operational	processes	are	likely	to	be	governed	by	the	types	of	compounds	
and	associated	discharge	limits	if	and	when	regulated.	

• Disinfection	Byproducts:	 Production	 of	 disinfection	 byproducts	 (DBP)	 is	 also	 of	 concern.	
One	of	 the	more	 common	groups	of	DBPs	 includes	 trihalomethanes.	 These	 carcinogenic	
compounds	 are	 formed	 as	 a	 result	 of	 the	 chemical	 reactions	 between	 chlorine	 and	 the	
organic	compounds	in	the	wastewater.	Another	significant	DBP	is	N-nitrosodimethylamine	
(NDMA),	which	has	been	the	focus	of	several	research	efforts	as	it	is	a	powerful	carcinogen.	
NDMA	 is	 a	 candidate	 for	 future	 regulation	 because	 it	 has	 been	 associated	 with	 water	
disinfection	treatment.	

• Salinity	(electrical	conductivity/total	dissolved	solids	[TDS]):	More	stringent	salinity	control	
is	 anticipated	 within	 the	 Sacramento-San	 Joaquin	 Delta	Waterways.	 Whether	 salinity	 is	
controlled	 at	 the	 source	 prior	 to	 discharging	 to	 sewage	 collection	 systems,	 or	 at	 the	
treatment	 plant	 itself,	 state	 regulations	 will	 continue	 to	 restrict	 salinity	 discharge	 as	
measured	by	electrical	conductivity.	This	issue	is	a	prime	focus	of	the	ongoing	revisions	to	
the	 Bay-Delta	 Plan	 and	 also	 the	 Central	 Valley	 Salinity	 Alternatives	 for	 Long-term	
Sustainability	management	program	that	 is	being	developed	valleywide	by	 the	state	and	
numerous	stakeholders.	

• Methyl	 mercury	 Formation:	 This	 will	 be	 of	 concern	 if	 the	 City	 implements	 a	 wetland	
treatment	 system	 for	 effluent	 polishing	 or	 thermal	 mitigation.	 It	 has	 been	 found	 that	
wetland	systems	foster	the	microbial	activity	associated	with	converting	inorganic	divalent	
mercury	 (Hg2+)	 to	 the	more	 toxic	methyl	mercury	 (MeHg).	 The	 rate	 of	methyl	mercury	
production	within	a	wetland	habitat	depends	on	several	factors,	including	the	quantity	of	
mercury	 within	 the	 influent	 waters	 and	 the	 surrounding	 site	 soil.	 A	 thorough	 study	
examining	 the	 specific	 site	 details	 should	 be	 conducted	 prior	 to	 implementing	 a	 natural	
wetland	treatment	option	for	the	City.	

• Nutrients	 (nitrogen	 and	 phosphorous):	 The	 need	 for	 stricter	 nutrient	 management	
requirements	 in	 the	Delta	will	 be	 evaluated	 in	 the	 future,	 given	 concern	 for	 the	 role	 of	
nutrients	in	the	growth	of	nuisance	algae	and	aquatic	plants	and	the	resulting	impacts	on	
the	Delta	ecosystem	and	drinking	water	supplies.	

4.	Future	Wastewater	Demand	and	Systems	Improvement	
Historical	 ADWFs,	 as	monitored	 by	 the	 Tracy	WWTP,	 are	 shown	 in	 Table	 4-13.	 These	 flows	 are	
presented	for	the	years	2003	through	2009,	as	provided	from	the	Tracy	Wastewater	Master	Plan.	



4	 PRESENT	AND	PLANNED	CAPACITY	
	

Municipal	Services	Review	–	City	of	Tracy	 4-40	
	

TABLE	4-13	HISTORICAL	AVERAGE	DRY	WEATHER	FLOW	
YEAR	 ADWF	(MGD)	
2003	 7.24	

2004	 7.33	

2005	 7.60	

2006	 7.51	

2007	 7.65	

2008	 7.69	

2009	 7.60	

SOURCE:	TRACY	WASTEWATER	MASTER	PLAN	(2012)	
NOTE:	AVERAGE	DRY	WEATHER	INFLUENT	FLOWS,	EXCLUDING	LEPRINO	FOODS	CONTRIBUTION,	FOR	THE	MONTHS	OF	JULY,	
AUGUST,	AND	SEPTEMBER.	

The	City	of	Tracy	population	in	2017	is	90,890.	Since	the	projected	annual	average	daily	wastewater	
flow	is	approximately	80	gallons	per	capita	per	day	(the	per	capita	wastewater	generation	rate)	as	
provided	within	 the	 Tracy	Wastewater	Master	 Plan,	 the	 City	 of	 Tracy	will	 therefore	 need	 to	 be	
prepared	to	implement	a	long-term	alternative	once	the	population	reaches	approximately	135,000	
(given	that	the	WWTP	has	a	current	design	ADWF	of	10.8	MGD).	As	shown	in	Chapter	2	of	this	MSR,	
this	 level	 of	 population	 not	 expected	 to	 occur	 until	 2035-2040	 (based	 on	 the	maximum	 growth	
allowed	under	the	City’s	GMO),	which	is	beyond	the	10-Year	Horizon	but	within	the	30-Year	Horizon.	
However,	the	Tracy	Wastewater	Master	Plan	has	planned	for	the	future	expansion	of	the	WWTP.		
As	previously	described	in	Section	C,	Water	Supply,	Conservation,	and	Treatment,	of	this	chapter,	
the	City	has	planned	to	use	recycled	water	at	Legacy	Fields,	Tracy	Sports	Complex,	and	Plasencia	
Fields	and	is	considering	discharging	recycled	water	into	the	DMC.		

The	ADWF	capacity	of	the	main	WWTP	located	at	Holly	Drive	would	need	to	be	nearly	doubled	from	
10.8	MGD	to	21.1	MGD	to	meet	the	flow	projections	contained	within	the	Tracy	Wastewater	Master	
Plan.	 The	proposed	expansion	 strategy	 is	 to	produce	 Title	 22	quality	 effluent	 to	offset	 irrigation	
demand	within	the	Future	Service	Areas	regardless	of	the	ultimate	plant	capacity.	Treated	effluent	
up	to	16	MGD	ADWF	will	be	discharged	to	the	Old	River	during	the	winter	months	when	irrigation	
demand	is	minimal	(actual	maximum	flowrates	to	the	Old	River	will	exceed	this	ADWF	value	on	some	
occasions	due	to	peaking	within	the	system,	but	this	is	allowed	under	the	discharge	permit)8.	Flows	
that	exceed	the	discharge	or	outfall	piping	limitations	would	be	stored	in	ponds	located	to	the	north	
of	 the	WWTP	 to	 attenuate	 discharge	 to	 the	Old	 River.	 Solids	 generated	 from	 the	WWTP	would	
continue	to	be	dewatered	in	drying	beds	and	land-applied	for	final	disposal.	Design	criteria	for	the	
expansion	of	Tracy’s	WWTP	are	shown	in	Table	4-14.	

																																																													
8 As	previously	described,	up	to	16	MGD	of	influent	is	allowed	if	applicable	permit	requirements	are	met. 



PRESENT	AND	PLANNED	CAPACITY	 4	
	

4-41	 Municipal	Services	Review	–	City	of	Tracy	
	

TABLE	4-14	WASTEWATER	TREATMENT	PLANT	EXPANSION	DESIGN	CRITERIA	
DESCRIPTION	 DESIGN	CRITERIA	

Average	Dry	Weather	Flow	 21.1	MGD	

Maximum	Month	Flow	 23.3	MGD	

PWWF	 49.1	MGD	
Average	BOD	Loading	 46,445	lbs/day	

Design	Maximum	Month	BOD	Loading	 69,667	lbs/day	
Average	TSS	Loading	 48,247	lbs/day	

Design	Maximum	Month	TSS	Loading	 72,371	lbs/day	
ADWF	Surface	Water	Discharge	Limit	 16	MGD	
Final	Effluent	Quality	Standard,	Liquid	 Title	22	Unrestricted	Reuse	

Solids	Disposal	Location	 Land	Application	
Solids	Treatment	Standard	 Class	A/Class	B	Biosolids	

SOURCE:	TRACY	WASTEWATER	MASTER	PLAN	(2012)	

Several	technologies	exist	to	expand	the	WWTP	to	21.1	MGD.	The	plan	provided	within	the	Tracy	
Wastewater	Master	Plan	to	expand	the	plant	to	achieve	a	16-MGD	ADWF	capacity	includes	adding	
a	 fourth	 aeration	 basin	 and	 a	 fourth	 secondary	 clarifier,	 and	 assumes	 an	 equalized	 flow	 to	 the	
existing	conventional	 filtration	system	so	that	hydraulic	 filter	 loading	will	not	exceed	5.0	gpm/ft2	
(the	 regulatory	 maximum	 rate	 for	 recycled	 water	 use).	 Available	 technologies	 to	 expand	 the	
secondary	treatment	capacity	include,	but	are	not	limited	to,	membrane	bioreactor	(MBR),	moving-
bed	bioreactor	(MBBR),	and	integrated	fixed-film	activated	sludge.	All	three	are	proven	technologies	
for	retrofitting	an	existing	system	and	are	applicable	to	the	City	of	Tracy’s	needs.	However,	both	
MBBR	and	integrated	fixed-film	activated	sludge	would	require	expanding	the	filtration	system,	and	
MBR	would	replace	the	existing	filtration	system	in	addition	to	providing	secondary	treatment.	MBR	
technology	has	the	added	benefit	of	producing	higher	quality	effluent,	which	will	likely	be	necessary	
as	discharge	permit	requirements	become	more	stringent	in	the	future.	

The	existing	headworks	facility	would	be	modified	for	both	screening	and	fat,	oil	and	grease	removal.	
An	additional	mechanical	screen	would	be	required	for	the	future	peak	flows	while	maintaining	one	
redundant	unit.	In	addition,	fine	screens	with	openings	no	greater	than	2	mm	would	be	required.	An	
alternative	location	for	fine	screening	could	be	after	primary	clarification.		

The	secondary	treatment	system	would	be	modified	from	a	conventional	activated	sludge	system	
to	an	MBR	system	in	stages.	The	existing	process	train	would	be	employed	for	ADWF	up	to	16	MGD,	
and	 those	 improvements	would	 be	 retained	 for	 service	 for	 as	 long	 as	 they	 remain	 reliable.	 The	
proposed	MBR	improvements	would	be	added	to	the	system	in	subsequent	expansion	phases	or	at	
such	 time	 that	 either	 more	 restrictive	 discharge	 requirements	 mandate	 a	 change	 in	 treatment	
process	or	when	the	useful	life	of	the	existing	process	train	has	ended.	During	the	period	when	two	
treatment	 trains	 are	present	 (existing	 activated	 sludge	and	membranes),	 the	effluent	 from	each	
would	 be	 comingled	 prior	 to	 discharge;	MBR	 effluent,	 which	 would	 be	 of	 better	 quality,	 could	
preferentially	 be	 diverted	 to	 either	 reuse	 or	 direct	 discharge,	 depending	 on	 the	more	 stringent	
requirements	for	either	use	that	are	then	in	existence.			



4	 PRESENT	AND	PLANNED	CAPACITY	
	

Municipal	Services	Review	–	City	of	Tracy	 4-42	
	

The	 existing	 digester	 complex	would	 be	 expanded	 to	 provide	 additional	 stabilization	 volume	 to	
maintain	current	solids	disposal	practices.	The	increased	solids	produced	by	future	flows	will	require	
an	increase	in	drying	bed	area	for	dewatering	stabilized	biosolids.	To	minimize	the	additional	land	
required	for	dewatering,	the	City	may	evaluate	mechanical	dewatering	to	augment	the	drying	beds.	
This	 would	 also	 provide	 operational	 flexibility,	 as	 digested	 solids	 could	 be	 thickened	 to	
approximately	16	percent	total	solids	and	then	applied	to	the	drying	beds	to	achieve	an	optimum	
dried	product.	During	the	winter	months	when	rain	is	more	prevalent,	the	mechanical	dewatering	
system	could	be	used	with	additional	polymer	to	achieve	a	dewatered	product	above	20	percent	
total	solids.	

As	part	of	phased	improvements	under	a	separate	project,	the	City	in	the	process	of	finalizing	design	
for	building	a	42-inch	effluent	outfall	 and	diffuser	project	 from	 the	WWTP	 to	 the	Old	River	 that	
replaces	the	existing	33-inch	asbestos	cement	pipeline	and	increase	the	effluent	discharge	capacity	
from	9	MGD	to	16	mgd.		The	second	phase	of	the	WWTP	expansion	is	currently	underway,	and	will	
provide	 additional	 treatment	 capacity	 to	 serve	 upcoming	 developments.	 The	WWTP	 expansion	
project	has	an	estimated	total	budget	of	$30,000,000.	

The	City	of	Tracy	also	provides	regular	maintenance	and	replacement	of	wastewater	infrastructure,	
on	an	as-needed	basis.	Wastewater	infrastructure	is	monitored	regularly,	and	the	City	replaces	aging	
and/or	failing	infrastructure	to	ensure	continuity	of	service.	The	existing	City	of	Tracy	Wastewater	
Master	Plan	plans	for	replacement	gravity	mains,	pipes,	and	other	infrastructure.	A	planned	update	
to	the	Wastewater	Master	Plan	in	the	coming	years	will	provide	updated	plans	for	the	maintenance	
and	replacement	of	aging	wastewater	infrastructure	within	the	city.	

The	City	of	Tracy	General	Plan	addresses	wastewater	treatment	through	the	following	policies:		

• The	City	 shall	maintain	wastewater	conveyance,	 treatment	and	disposal	 infrastructure	 in	
good	working	condition	in	order	to	supply	municipal	sewer	service	to	the	City’s	residents	
and	businesses	(Goal	PF-7,	Objective	PF-7.1,	Policy	1).	

• The	City	 shall	 expand	 the	 existing	wastewater	 treatment	 plant	 to	 the	 extent	 possible	 or	
pursue	a	single	new	west	side	facility	instead	of	building	new	facilities	at	multiple	locations	
to	meet	future	needs	(Goal	PF-7,	Objective	PF-7.1,	Policy	2).	

• New	 habitable	 structures	 located	 within	 the	 City	 limits	 shall	 connect	 to	 the	 public	
wastewater	collection	system	(Goal	PF-7,	Objective	PF-7.1,	Policy	3).	

• Wastewater	collection	and	treatment	facilities	shall	be	designed	to	serve	expected	buildout	
of	the	areas	served	by	these	facilities	but	constructed	in	phases	to	reduce	initial	and	overall	
costs	(Goal	PF-7,	Objective	PF-7.3,	Policy	1).	

• The	 City	 shall	 construct	 new	wastewater	 trunk	 lines	 as	 needed.	 Individual	 development	
projects	shall	be	responsible	 for	construction	of	all	collection	 lines	other	than	trunk	 lines	
(Goal	PF-7,	Objective	PF-7.3,	Policy	2).	

• The	 approval	 of	 new	 development	 shall	 be	 conditioned	 on	 the	 availability	 of	 sufficient	
capacity	in	the	wastewater	collection	and	treatment	system	to	serve	the	project	(Goal	PF-7,	
Objective	PF-7.3,	Policy	3).	



PRESENT	AND	PLANNED	CAPACITY	 4	
	

4-43	 Municipal	Services	Review	–	City	of	Tracy	
	

• “Package”	 treatment	plants	shall	not	be	allowed	 in	 the	City	 (Goal	PF-7,	Objective	PF-7.3,	
Policy	4).	

• New	 development	 shall	 fully	 fund	 the	 cost	 of	 new	 wastewater	 treatment	 and	 disposal	
facilities	(Goal	PF-7,	Objective	PF-7.3,	Policy	5).	

• Prior	to	any	development	approvals	within	an	Urban	Reserve,	the	City	shall	complete	new	
wastewater	master	planning	and	wastewater	treatment	and	disposal	studies,	particularly	
for	 the	 west	 side	 of	 the	 city.	 These	 studies	 are	 to	 be	 funded	 by	 proponents	 of	 new	
development	and	must	show	how	adequate	wastewater	treatment	will	be	provided	to	the	
Urban	Reserve	in	question	(Goal	PF-7,	Objective	PF-7.3,	Policy	6.	

• New	wastewater	treatment	plants	should	be	 located	to	allow	for	distribution	of	recycled	
water	to	application	areas	by	gravity	flow	where	feasible	(Goal	PF-7,	Objective	PF-7.4,	Policy	
1).	

• The	City	shall	integrate	public	facilities	and	wastewater	reclamation	sites	with	agricultural	
and	open	space	preservation	programs	where	feasible	(Goal	PF-7,	Objective	PF-7.4,	Policy	
2).	

• Biosolid	disposal	shall	be	managed	so	as	to	minimize	impacts	to	the	environment	and	public	
health	(Goal	PF-7,	Objective	PF-7.4,	Policy	3).	

• The	 City	 shall	 establish	 wastewater	 treatment	 demand	 reduction	 standards	 for	 new	
development	and	redevelopment	to	reduce	per	capita	and	total	demand	for	wastewater	
treatment	(Goal	PF-7,	Objective	PF-7.4,	Policy	4).	

The	 Tracy	Wastewater	Master	 Plan,	which	 includes	 the	 entirety	 of	 the	 area	within	 the	 SOI,	 has	
planned	for	 the	 future	expansion	of	 the	WWTP	as	well	as	 replacement	gravity	mains,	pipes,	and	
other	infrastructure	to	serve	buildout	of	the	city	and	SOI.	Expansion	of	the	city	limits	to	include	area	